
 

 

STATUS OF WATER TREATMENT 
PLANTS IN INDIA  

 

 

 

 

 

 

 

 

 

 

 

 

CENTRAL POLLUTION CONTROL BOARD 
(MINISTRY OF ENVIRONMENT AND FORESTS) 

Website : www.cpcb.nic.in 
e-mail : cpcb@nic.in 

 

 

 

 

 

http://www.cpcb.nic.in/


 

 CONTENTS 

1. INTRODUCTION  
2. Water QUALITY AND ITS CONSUMPTION  

3. WATER TREATMENT TECHNOLOGIES  
4. EFFECTS OF FLOURIDE & ARSENIC AND REMOVAL TECHNIQUES
5. OPERATION & MAINTENANCE OF WATER TREAT PLANTS  
6. WATER QUALITY CONTROL AND ASSESSMENT  

7. RESULTS AND DISCUSSION 

 ANNEXURE-I  
 ANNEXURE-2  
  ANNEXURE-3  
  ANNEXURE-4 

  ANNEXURE-5 

 CONTRIBUTERS 

 



1.0 INTRODUCTION 
 
1.1 Preamble 
 
 Water is a precious commodity. Most of the earth water is sea water. About 

2.5% of the water is fresh water that does not contain significant levels of 
dissolved minerals or salt and two third of that is frozen in ice caps and 
glaciers. In total only 0.01% of the total water of the planet is accessible for 
consumption. Clean drinking water is a basic human need. Unfortunately, more 
than one in six people still lack reliable access to this precious resource in 
developing world.   

 
 India accounts for 2.45% of land area and 4% of water resources of the world 

but represents 16% of the world population. With the present population 
growth-rate (1.9 per cent per year), the population is expected to cross the 1.5 
billion mark by 2050. The Planning Commission, Government of India has 
estimated the water demand increase from 710 BCM (Billion Cubic Meters) in 
2010 to almost 1180 BCM in 2050 with domestic and industrial water 
consumption expected to increase almost 2.5 times. The trend of urbanization 
in India is exerting stress on civic authorities to provide basic requirement such 
as safe drinking water, sanitation and infrastructure. The rapid growth of 
population has exerted the portable water demand, which requires exploration 
of raw water sources, developing treatment and distribution systems.  

 
 The raw water quality available in India varies significantly, resulting in 

modifications to the conventional water treatment scheme consisting of 
aeration, chemical coagulation, flocculation, sedimentation, filtration and 
disinfection. The backwash water and sludge generation from water treatment 
plants are of environment concern in terms of disposal. Therefore, optimization 
of chemical dosing and filter runs carries importance to reduce the rejects from 
the water treatment plants. Also there is a need to study the water treatment 
plants for their operational status and to explore the best feasible mechanism to 
ensure proper drinking water production with least possible rejects and its 
management. With this backdrop, the Central Pollution Control Board (CPCB), 
studied water treatment plants located across the country, for prevailing raw 
water quality, water treatment technologies, operational practices, chemical 
consumption and rejects management.  

 

 1



 This document presents study findings and views for better management of 
water treatment plants.  

 
1.2 Methodology  
 
 The methodology consists of three phases, as below:  
  

1. Questionnaire survey 
2. Field studies (dry and wet studies) and 
3. Compilation of informations 

 
1.3 Questionnaire Survey   
 
 Preliminary survey for population, source of water, type of water treatment 

schemes and capacity of water treatment plants at Class I towns were done by 
questionnaire survey. A copy of the questionnaire is given at Annexure 1. 
Subsequently, State Pollution Control Boards and State Public Health 
Engineering Department were also approached for obtaining informations. As a 
result some of the towns, which were not listed, also responded.  

 
 Finally, 126 towns responded against targeted 229 Class I towns and in 

addition 76 other towns were also responded. In total 202 received responses 
are summarized at Annexure 2, which reveals that in many of the cities, the 
water source remain surface water.  

 
1.4 Field Studies  
 

 In the filed studies, 52 water treatment plants in various parts of the country 
from East to West and North to South were visited. Detailed information on raw 
water quality, treated water quality, organizational structure for Operation and 
Maintenance (O&M) of water treatment plants, operational status / problems, 
and information on mode of disposal of filter backwash waters & clarifier sludge 
was collected. In the study, all the metropolitan of the country have been 
covered. Apart from geographical location, the size of water treatment plant and 
type of treatment units were also taken into account while making selection of 
water treatment plant for visits.  

 
 Water treatment plants up to Jammu in North, up to Thiruvananthapuram in 

South, up to Kolkata in east and up to Mumbai in west have been visited. 
During the detailed study, samples of filter backwash water and clarifier sludge 

 2



had been collected from 30 plants, which are listed in Annexure 3.  Plants for 
fluoride and arsenic removal have also been covered in the study. These water 
treatment plants not only cover different capacities but also different 
technologies. The details obtained during the visits and also from wet analysis 
are discussed at appropriate chapters. 

 
1.5 Compilation of Information  
 
 Of the fifty two plants studied, two were for fluoride removal and one was for 

arsenic removal. For these three plants, water source was ground water and 
these plants were of very small capacity. In fact, two were attached to hand 
pumps. Remaining water treatment plants have surface water as a water 
source and hence for all these plants, the treatment system is principally same 
i.e. removal of turbidity and disinfection. The colleted information is processed 
and broad observations on various treatment plants are as follows:  

 
• At many water treatment plants, the raw water is very clean having 

turbidity less than 10 NTU during non-monsoon period. Whenever the 
turbidity is so low, alum or Poly Aluminium Chloride (PAC) is not added, 
although the water passes through all the units such as flocculators and 
settling tanks before passing through rapid sand filters. 
 

• Alum is being added as coagulant in almost all Water Treatment Plants, 
however, recently water treatment plant at Nasik and Pune have started 
using PAC instead of alum, which is in liquid form. The water treatment 
plant personal appeared to prefer PAC as no solution is to be prepared, as 
in case of alum. Bhandup water treatment complex, Mumbai is using 
aluminium ferric sulphate, which is one of the biggest water treatment 
plant in India.  
 

• In few plants, non mechanical devices such as hydraulic jumps are being 
used for mixing of chemicals. Also, paddles of flash mixer were non 
functional in some water treatment plants.  
 

• Some of the water treatment plants are using bleaching powder for 
chlorination, while majority are using liquid chlorine. The operation and 
maintenance of chlorinator was far from satisfactory and chlorine dosing is 
often on approximation. Instrumentation part in terms of chemical addition 
and chlorination appeared to be imperfect in most of the plants. Some 

 3



water treatment plants were using alum bricks directly instead of making 
alum solution before addition. 
 

• In few plants, tapered flocculation units with flocculator of varying speeds 
are in use. In this case the settling tanks are rectangular with hopper 
bottom.  These tanks do not have mechanical scraping arrangement and 
are cleaned during the period of filter backwash. 
 

• Pre-chlorination dose, in case of Agra water treatment plant was reported 
to be high as 60 mg/l, which is a matter of great concern for water 
treatment plant authorities. This is because raw water BOD is very high 
due to discharge of industrial effluents on the upstream side of water 
treatment plant intake. 
 

• All the water treatment plants (except defluoridation plants) have rapid 
sand filters. In addition to rapid sand filters, slow sand filters were in 
operation at Aish Bagh, Lucknow and Dhalli, Shimla. At Nasik, water 
treatment plant had dual media filter using coconut shell as second 
medium, which is being replaced by sand. 
 

• Filter runs are generally longer about 36 to 48 Hrs. during non-monsoon 
period except Sikendara WTP, Agra where filter runs are shorter during 
this period due to algae problem all though rapid sand filters are located in 
a filter house. This is due to high pollution (BOD) of raw water. Normally, 
wherever rapid sand filters are located in filter house, algae problem is not 
encountered.  Some of water treatment plants, where rapid sand filters are 
in open, algae problem is overcome by regular cleaning of filter walls or 
pre-chlorination. 
 

• Mostly, filter backwash waters & sludge from water treatment plants are 
being discharged into nearby drains, which ultimately meet the water 
source on downstream side of intake. However, exception is at Sikandara 
water treatment plants, Agra, where sludge and filter back wash waters 
are discharged on upstream side of water intake in Yamuna River.  
 

• In some of the water treatment plants, clarifiers are cleaned once in a year 
and the sludge are disposed off on nearby open lands. AT Haiderpur 
Water Works in Delhi, reuse of sludge and filter back wash water is under 
consideration. In case of Dew Dharam water treatment plant at Indore and 
Narayangiri water treatment plant at Bhopal, the backwash water is being 

 4



used for gardening, while at Balaganj water treatment plant, Lucknow, 
filter backwash water is recycled by way of sedimentation and feeding 
them at inlet of water treatment plant.  
 

• In many cases, details of water treatment plant units such as their sizes, 
specifications, layout etc are not available. This is possibly because of 
water treatment plant executing agency and water supply system 
operation & maintenance agency are different. Water treatment plant 
operation manual were also not available at many plants. 
 

• In most of the cases, adequacy of water treatment from health point of 
view is ensured by maintaining residual chlorine of 0.2 to 0.1 mg/l at the 
farthest point of distribution system. Very few water treatment plants have 
facilities for MPN testing.   
 

• Water treatment plants are either operated or maintained by Public Health 
Engineering Departments or local municipal corporations. At Shimla, water 
treatment plant is under Irrigation and Public Health (IPH) of the Himachal 
State Government, whereas water distribution is looked after by Shimla 
Municipal Corporation.  
 

• Operation and maintenance of Sikandara water treatment plant, Agra; Red 
Hills Water Treatment Plant, Chennai; Peddapur water treatment plant, 
Hyderabad and Kotarpur water treatment plant, Ahmedabad have been 
assigned to the private organizations. In Uttar Pradesh, execution of water 
treatment plant is carried out by UP Jal Nigam and operation & 
maintenance is carried out by UP Jal Sansthan, not by local municipalities.   
 

• Okhla water works, Delhi gets raw water from rainy well and is subjected 
to ozonation and denitrification. Operation and maintenance of ozonators 
and denitrification plant is being looked after by a private organization. It 
has been learned that ozonation is being carried out principally for iron 
removal and not for disinfection.  
 

• Typical problem of excess manganese is faced at Kolar water treatment 
plant, Bhopal during May to October. This problem is being tackled by 
adding KMNO4 and lime at the inlet.  In Surat, at Katargam water works, 
raw water is coloured. The treatment plant is having proper O&M, could 
remove colour.  
 

 5



 6

• Mundali water treatment plant at Bhubaneswar has a capacity to treat 115 
MLD, but in practical operated for 1 shift to treat 40 MLD water. Whereas, 
Palasuni water works at Bhubaneshwar is having capacity of 81.8 MLD, 
but plants are overloaded to a total of 106.5 MLD.  
 

• Kotarpur water treatment plant located at Ahmedabad has a capacity of 
600 MLD, but treating only 300 MLD, due to shortage of raw water.  
 

• State of art water treatment plant exists at T.K. Halli, Bangalore, which has 
all the operation computerized. This plant has pulsator type clarifiers and 
plant authorities appeared to be worried about excess chemical 
consumption and dilute sludge from these clarifiers. At this plant, clarifier 
sludge is being conditioned with polyelectrolyte and dewatered by vacuum 
filters. Filter backwash waters are discharged into the nearby drain. The 
distance of Water treatment plant is more than 80 kms from Bangalore 
city. Looking at the distance, it may be appropriate to have chlorination 
facility near to the city and near the point from where distribution starts.  



2.0 WATER QUALITY AND ITS CONSUMPTION  
 
2.1    Water and its Quality  
 

Water is colorless, tasteless, and odorless. It is an excellent solvent that can 
dissolve most minerals that come in contact with it. Therefore, in nature, water 
always contains chemicals and biological impurities i.e. suspended and 
dissolved inorganic and organic compounds and micro organisms. These 
compounds may come from natural sources and leaching of waste deposits.  
However, Municipal and Industrial wastes also contribute to a wide spectrum of 
both organic and inorganic impurities. Inorganic compounds, in general, 
originate from weathering and leaching of rocks, soils, and sediments, which 
principally are calcium, magnesium, sodium and potassium salts of 
bicarbonate, chloride, sulfate, nitrate, and phosphate. Besides, lead, copper, 
arsenic, iron and manganese may also be present in trace amounts. Organic 
compounds originate from decaying plants and animal matters and from 
agricultural runoffs, which constitute natural humic material to synthetic 
organics used as detergents, pesticides, herbicides, and solvents. These 
constituents and their concentrations influence the quality and use of the 
natural water resource. 

  
 Primary water quality criteria for designated best classes (for drinking water, 

outdoor bathing, propagation of wildlife & fisheries, irrigation, industrial cooling) 
have been developed by the Central Pollution Control Board. The limits for 
criteria pollutants are given at Table 2.1.  

 
Table 2.1: Primary Water Quality Criteria for Designated Best Use Classes 

 

S.No. Designated best  use Class Criteria 

1.  Drinking Water Source 
without conventional 
treatment but after 
disinfection  

A 1. Total Coliform organism MPN / 
100 ml shall be 50 or less 

2. pH between 6.5 and 8.5 
3. Dissolved Oxygen 6 mg/l or more 
4. Biochemical Oxygen Demand 5 

days 20°C, 2 mg/l or less  
2. Outdoor bathing 

(organized) 
B 1. Total Coliform organism MPN / 

100 ml shall be 500 or less 
2. pH between 6.5 and 8.5 
3. Dissolved Oxygen 5 mg/l or more
4. Biochemical Oxygen Demand 5 

days 20°C, 3 mg/l or less 

 7



S.No. Designated best  use Class Criteria 

3. Drinking water source 
after conventional 
treatment and 
disinfection 

C 1. Total Coliform organism MPN / 
100 ml shall be 5000 or less 

2. pH between 6 and 9 
3. Dissolved Oxygen 4 mg/l or more
4. Biochemical Oxygen Demand 5 

days 20°C, 3 mg/l or less 
4. Propagation of wild life 

and fisheries  
D 1. pH between 6.5 and 8.5 

2. Dissolved Oxygen 4 mg/l or more
3. Free ammonia (as N)1.2 mg/l or 

less 
5. Irrigation, industrial 

cooling, controlled 
waste disposal 

E 1. pH between 6.5 and 8.5 
2. Electrical Conductivity at 25°C 

micro mhos /cm Max. 2250 
3. Sodium absorption ratio max 26  
4. Boron max. 2 mg/l  

 
 The water quality criteria developed for raw waters used for organized 

community supplies is being reworked by the Central Pollution Control Board. 
The proposed criterion for the organized community supplied is given at     
Table 2.2  
[...]
enhances settlement. The flocculated water is then taken to sedimentation 
tanks / clarifiers for removal of flocs and from there to filters where remaining 
turbidity is removed. The filtered water is then disinfected, mostly with chlorine 
and then stored in clear water reservoirs from where it is taken to water 
distribution system. Commonly used unit operations and unit processes as 
described above are given in Table 3.1. Sludge from clarifiers and filter 
backwash water are generally discharged into the nearby drain, however, there 
is a trend now to reuse / treat these wastes.  
 

Table 3.1: Unit Operations and Unit Process of Water Treatment Units 
 

S.No. Units UO (or) 
UP Principle Applications 

1. Micro strainer UO Remove algae and plankton from the raw 
water 

2. Aeration UP Strips and oxidizes taste and odour causing 
volatile organics and gases and oxidizes 
iron and manganese. Aeration systems 
include gravity aerator, spray aerator, 
diffuser and mechanical aerator.  

3. Mixing UO Provides uniform and rapid distribution of 
chemicals and gases into the water. 

4. Pre-oxidation UP Application of oxidizing agents such us 
ozone, potassium permanganate, and 
chlorine compounds in raw water and in 
other treatment units; retards 
microbiological growth and oxidizes taste, 
odor and colour causing compounds 

5. Coagulation UP Coagulation is the addition and rapid mixing 
of coagulant resulting in destabilization of 
the colloidal particle and formation of pin-
head floc 

 25



S.No. Units UO (or) 
UP Principle Applications 

6. Flocculation UO Flocculation is aggregation of destabilized 
turbidity and colour causing particles to form 
a rapid-settling floc 

7. Sedimentation UO Gravity separation of suspended solids or 
floc produced in treatment processes. It is 
used after coagulation and flocculation and 
chemical precipitation. 

8. Filtration UO Removal of particulate matter by percolation 
through granular media. Filtration media 
may be single (sand, anthracite, etc.), 
mixed, or multilayered. 

9. Disinfection UP Destroys disease-causing organisms in 
water supply. Disinfection is achieved by 
ultraviolet  radiation  and  by oxidative 
chemicals such as chlorine, bromine, iodine, 
potassium permanganate, and ozone, 
chlorine being the  most commonly used 
chemical 

Note: UO – Unit Operations  
   UP – Unit Process  
 

3.3 Operation / Process of Water Treatment Units 
 

Each treatment units operation / process is precisely discussed below:  
 
3.3.1 Aeration 

 
Aeration involves bringing air or other gases in contact with water to strip 
volatile substances from the liquid to the gaseous phase and to dissolve 
beneficial gases into the water. The volatile substance that may be removed 
includes dissolved gases, volatile organic compounds, and various aromatic 
compounds responsible for tastes and odors. Gases that may be dissolved into 
water include oxygen and carbon dioxide. Purposes of aeration in water 
treatment are: 
 

• to reduce the concentration of taste and odor causing substances, such 
as hydrogen sulfide and various organic compounds, by volatilization  / 
stripping or oxidation,  

 
• to oxidize iron and manganese, rendering them insoluble, 

 26



 
• to dissolve a gas in the water (ex. : addition of oxygen to groundwater 

and addition of carbon dioxide after softening), and  
 
• to remove those compounds that may in some way interfere with or add 

to the cost of subsequent water treatment (ex.: removal of hydrogen 
sulfide before chlorination and removal of carbon dioxide prior to 
softening) 

 
Types of Aerators: Four types of aerators are in common use: (i) Gravity 
aerators, (ii) Spray aerators, (iii) Diffusers, and (iv) Mechanical aerators. A 
major design consideration for all types of aerators is to provide maximum 
interface between air and water at a minimum expenditure of energy. A brief 
description of each type of aerator is provided here. 
 
Gravity Aerator: Gravity Aerators utilize weirs, waterfalls, cascades, inclined 
planes with riffle plates, vertical towers with updraft air, perforated tray towers, 
or packed towers filled with contact media such as coke or stone. Various type 
of gravity aerators are shown in Fig 3.1 (A to D) 

 
Fig 3.1 A: Cascade type Gravity Aerator 

 
Fig. 3.1 B: Inclined apron possibly studded with riffle plate 

 

 27



 
 

Fig. 3.1 C: Tower with counter current flow of air and water  
 

 
 

Fig. 3.1 D: Stack of perforated pans possibly contact media  
 
Spray Aerator: Spray aerator spray droplets of water into the air from moving 
or stationary orifice or nozzles. The water raises either vertically or at an angle 
and falls onto a collecting apron, a contact bed, or a collecting basin. Spray 
aerators are also designed as decorative fountains. To produce an atomizing 
jet, a large amount of power is required, and the water must be free of large 
solids. Losses from wind carryover and freezing in cold climates may cause 
serious problems. A typical spray aerator is shown in Fig.3.2. 
 

 28



 
Fig. 3.2: Spray Aerator 

 
Diffused-Air Aerators: Water is aerated in large tanks. Compressed air is 
injected into the tank through porous diffuser plates, or tubes, or spargers. 
Ascending air bubbles cause turbulence and provide opportunity for exchange 
of volatile materials between air bubbles and water. Aeration periods vary from 
10 to 30 min.  Air supply is generally 0.1 to 1 m3 per min per m3 of the tank 
volume. Various type of diffused aeration systems are shown in Fig. 3.3 (A to 
D).  

  
Fig. 3.3 A: Longitudinal Furrows 

 

 29



 
 

Fig. 3.3 B: Spiral Flow with bottom diffusers 
 
 
 

 
 

Fig. 3.3 C: Spiral flow with baffle and low depth diffusers 
 

 30



 
 

Fig. 3.3 D: Swing diffusers 
 

Mechanical Aerator: Mechanical aerators employ either motor driven impellers 
or a combination of impeller with air injection devices. Common types of 
devices are submerged paddles, surface paddles, propeller blades, turbine 
aerators, and draft-tube aerators. Various types of mechanical aerators are 
shown in Fig 3.4 (A to C). 
 
 

 
 

Fig. 3.4 A: Surface Paddles 
 
 

 31



 
 

Fig. 3.4 B: Draft Tube Turbine Type 
 

 
Fig. 3.4 C: Turbine Aerator 

 
3.3.2 Coagulation and Flocculation 

 
Coagulation and Flocculation may be broadly described as a chemical / 
physical process of blending or mixing a coagulating chemical into a stream 
and then gently stirring the blended mixture. The over all purpose is to improve 
the particulate size and colloid reduction efficiency of the subsequent settling 
and or filtration processes. The function and definition of each stage of the 
process are summarized below: 
 

 32



Mixing frequently referred to as flash mixing, rapid mixing, or initial mixing. It is 
the physical process of blending or dispersing a chemical additive into an 
unblended stream. Mixing is used where an additive needs to be dispersed 
rapidly (within a period of 1 to 10 sec).  
 
Back Mixing is the dispersion of an additive into a previously blended or 
partially blended stream or batch. In most cases, back mixing results in less 
efficient use of chemicals. Back mixing frequently occurs when the volume of 
the mixing basin or reactor section of a process is too large or the flow rate is 
low. Back mixing or solids contact may be advantageous to some processes.  
 
Coagulation is the process of destabilization of the charge (predominantly 
negative) on suspended particulates and colloids. The purpose of 
destabilization is to lessen the repelling character of the particles and allow 
them to become attached to other particles so that they may be removed in 
subsequent processes. The particulates in raw water (which contribute to color 
and turbidity) are mainly clays, silts, viruses, bacteria, fulvic and humic acids, 
minerals (including asbestos, silicates, silica, and radioactive particles), and 
organic particulates. At pH levels above 4, such particles or molecules are 
generally negatively charged. 
 
Coagulant chemicals are inorganic and / or organic chemicals that, when 
added to water at an optimum dose (normally in the range of 1 to 100 mg/l), will 
cause destabilization. Most coagulants are cationic in water and include water 
treatment chemicals such as alum, ferric sulfate, lime CaO), and cationic 
organic polymers. 
 
Flocculation is the agglomeration of destabilized particles and colloids toward 
settleable (or filterable) particles (flocs.). Flocculated particles may be small 
(less than 0.1 mm diameter) microflocs or large, visible flocs (0.1 to 3.0 mm 
diameter). Flocculation begins immediately after destabilization in the zone of 
decaying mixing energy (downstream from the mixer) or as a result of the 
turbulence of transporting flow. Such incidental flocculation may be an 
adequate flocculation process in some instances. Normally flocculation involves 
an intentional and defined process of gentle stirring to enhance contact of 
destabilized particles and to build floc particles of optimum size, density, and 
strength to be subsequently removed by settling or filtration. 

 
Coagulation and precipitation processes both require the addition of chemicals 
to the water stream. The success of these processes depends on rapid and 
thorough dispersion of the chemicals. The process of dispersing chemicals is 
known as rapid mix or flash mix. Geometry of the rapid mixer is the most 
important aspect of its design. The primary concern in the geometric design is 

 33



to provide uniform mixing for the water passing through the mixer and to 
minimize dead areas and short-circuiting. 

 
Rapid mixers utilizing mechanical mixers are usually square in shape and have 
a depth to width ratio of approx. 2. The size and shape of the mixer impeller 
should be matched to the desired flow through the mixer. Mixing units with 
vertical flow patterns utilizing radial-flow mixers tend to minimize short-circuiting 
effects. Fig 3.5 illustrates the flow pattern from such a mixer. Round or 
cylindrical mixing chambers should be avoided for mechanical mixers. A round 
cross section tends to provide little resistance to rotational flow (induced in the 
tank by the mixer) resulting in reduced mixing efficiencies. Baffles can be 
employed to reduce rotational motion and increase efficiencies.  
 

 
 

Fig. 3.5: Flow Pattern in Radial flow Mechanical Mixer Unit  
 
A channel with fully turbulent flow of sufficient length to yield the desired 
detention time, followed by a hydraulic jump, has been used successfully. Fig. 
3.6 illustrates a typical rapid mixer utilizing a hydraulic jump. 

 

 34



 
Fig. 3.6: Rapid Mixer utilizing a Hydraulic Pump 

 
3.3.3 Sedimentation / Clarification 

 
Sedimentation is one of the two principal liquid-solid separation processes used 
in water treatment, the other being filtration. In most conventional water 
treatments plants, the majority of the solids removal is accomplished by 
sedimentation as a means of reducing the load applied to the filters. In some 
old and small capacity the water treatment plants settling basins constructed as 
one story horizontal-flow units such as indicated in Fig. 3.7. However, large as 
well as most of the new water treatment plants are using continuous sludge 
removal equipment. 

 
Fig. 3.7: Conventional Horizontal Flow Settling Basin 

 35



Conventional settling basins have four major zones: (i) the inlet zone; (ii) the 
settling zone; (iii) the sludge storage or sludge removal zone; (iv) the outlet 
zone.  
 
There are two general types of circular clarifiers, which are central feed units 
and rim feed type. A clarifier - flocculator is usually designed as a center feed 
clarifier, with a mixing mechanism added in the central compartment. Usually 
these units comprise a single compartment mixer, followed by sedimentation.  
  
Sludge Blanket Units: Two different types of sludge-blanket type units. The 
Spalding precipitator, shown in Fig. 3.8 includes an agitation zone in the center 
of the unit, with the water passing upward through a sludge filter zone or sludge 
blanket. Part of the reaction takes place in the mixing zone, and the balance in 
the sludge blanket. 
 

 
 

Fig. 3.8: Spalding Precipitator 
 
The second type Degremont Pulsator is shown in Fig. 3.9. The vacuum caused 
by a pump is interrupted by a water-level-controlled valve at preset time 
intervals, causing the water in the central compartment to discharge through 

 36



the perforated pipe system at high rates in order to attain uniform flow 
distribution and to agitate the sludge blanket. 
 

 
Pulsator Reactor First Half Cycle:  Air valve A is closed. The Water rises in the 
vacuum chamber C. The water in the Clarifier D is at rest. The sludge settles.  
 

 
Fig. 3.9: Degremont Pulsator  

 
Pulsator Reactor Second Half Cycle:  The water in the Vacuum chamber C 
enters the clarifier D. The sludge in the clarifier rises with the water. The excess 
sludge enters concentrator B. The clarified water flows off at E. When the water 
falls to the level I in vacuum chamber C, valve A closes. The compacted sludge 
in concentration B is evacuated via automatic valve F.  
 
Sludge removal in sludge-blanket units is usually by means of a concentrating 
chamber into which the sludge at the top of the sludge blanket overflows. 
Sludge draw-off is regulated by a timer-controlled valve. 

 

 37



Tube Settlers: There are two types of settling tubes, horizontal and up flow 
tube. The horizontal tube consists of clusters of tubes with settling paths of 1 to 
2 inch (2.5 cm to 5.1 cm). Properly flocculated material will settle in horizontal 
tubes in less than 1 min. However, there must be space provided to hold the 
settled sludge. The actual settling time provided in the tubes is about 10 
minutes. After the tubes are full, they are drained and backwashed at the same 
time as the filter. Total elapsed time in a plant using the horizontal tubes (for 
mixing, flocculation and sedimentation) is approximately 20-30 minutes.  
 
The up flow tube is paced in either conventional horizontal basins or in upflow 
basins to improve the sedimentation or to increase the rate of flow through 
these units. In general, approximately one-third to two-third of the basin area is 
covered with tubes. In most applications in existing basins, it is not necessary 
to cover a greater area because of the much higher rise rates permitted with 
tube settlers. The front part of the basin is used as a stilling area so that the 
flow reaching the tubes is uniform. The design criteria recommended are 
typically 2.5 - 5 m / hr. across the total horizontal basin with 3.8 – 7.5 m / hr. 
through the tube part of the basin. For typical horizontal sedimentation basins, 
this requires a detention time of 1 - 3 hour. The use of these tubes to increase 
the flow rate through existing structures (and also for new plants) has been 
reported.  
 
The up flow tubes can also be used in sludge blanket clarifiers either to 
increase flow or to improve effluent quality. One positive factor for use of tubes 
in up flow clarifiers is that settling uniformly into the basin with velocities not 
greater than 0.5 m / sec. Water from the flocculator to the settling basin must 
not cascade over a weir, because it destroys the floc. The ideal distribution 
system is a baffle wall between the flocculator and the settling basin. A stilling 
zone should be provided between the baffle and the tube zone. In a normal 
settling basin, it is recommended that not more than two-thirds of the horizontal 
basin be covered with settling tubes to provide a maximum stilling area ahead 
of the tubes. However, installations wherein the entire basin area has been 
covered with tube modules have performed satisfactorily.  
 

3.3.4 Filtration  
 
Filtration is the most relied water treatment process to remove particulate 
material from water. Coagulation, flocculation, and settling are used to assist 